
TEST REPORT
 Adhesion Test 180˚(점착시험)

Tested by Reviewed by Certified by

 Lot No. (시험코드)

 Test Date (시험일자)

 Inspector (검사자)

 Test Spec. (시험기준)

 Usage (용도)

 Customer (납품처)

 Specification (시료규격)

 Material (시료재질)

 Environment (시험환경)

 Result (결과)

XYT-0.6T(171220)

2017년 12월 26일 11:34

Choi jun kyu

KS T 1028

For test

출하 전 검사

25mm*100mm

25'C_50%

NO

(Unit)

AVR

Sectional
Width

( mm )

20mm
Load

( g.f )

40mm
Load

( g.f )

60mm
Load

( g.f )

80mm
Load

( g.f )

AVR
Load

( g.f )

Adhesion
Strength

( g.f/mm )

No  1

No  2

No  3

No  4

No  5

No  6

No  7

No  8

No  9

No 10

0.00 1446.0 1498.0 1481.0 1440.0 1466.3 0.0

0.00 1606.0 1577.0 1553.0 1585.0 1580.3 0.0

0.00 1277.0 1556.0 1622.0 1539.0 1498.5 0.0

0.00 1443.0 1543.7 1552.0 1521.3 1515.0 0.0

A-Jin Electron

KYUNGJIN HITECH
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